
DOE/EH/OEV--17P

I DE91 001063

II U.S. Department of Energy
Washington, DC 20585

I Environment, Safety and Health
| Office of Environmental Audit

I

!

!

I Environmental Survey

I , Preliminary Report

| Argonne National Laboratory

I Argonne, Illinois

| November 1988

Ii

! •



I
I PREFACETOTHE DEPARTMENT OF ENERGY

ARGONNE NATIONAL LABORATORY

I ENVIRONMENTAL SURVEY PRELIMINARY REPORT
,

I This report contains preliminary findings based on the first phase of an
Environmental Survey at the U.S. Department of Energy's (DOE) Argonne National

! ,Laboratory (ANL), located at Argonne, Illinois. The Survey is being conducted by
I

DOE's Office of Environment, Safety and Health ,._,-,
• '!iii:!.
[...]
intrusion into the sewer lin_.,s is conducive to infiltration into the pipe, and possibly

-_ _,..×filtration out of it. Workers at the sanitary and laboratory wastewater treatment

- plants have noticed a small increase in the influent flow rates to these treatment

3-59



plants during periods of rain. lt is also possiblethat there are losses of

contaminated wastewater from these sewer systet_s to soil and possibly

groundwater, Neither the amounts nor contaminant contents of this infiltration

and exfiltration have been quantified, ANL plans to perform a study where the

sewers will be inspected using video cameras, Based on the results of this study,

ANL plans to take the necessary corrective actions,

The sanitary wastewater treatment plant and the laboratory wastewat.er treatment, +
q: "i

plant are used to control surface water pollution. A schematic flow;diagram of' ,"_'+t,' •

these treatment plants is shown on Figure 3-10. The sanita.ry'.'t'teatm,ent, plant

discharges approximately 350,000 gallons per day (gpd), A+fl_er'b_ssing'"t_r_ugh a
,', 'I_ p +

Parshall flume for flow measurement, the incoming sanitary W,as,t'ehtV.ater.flow is split
,+_ ',_ '.+,

into parallel process trains. Unit processes include a._9._minuter,, ,an Imhoff tank

(primary sedimentation in an upper compartmen._ ancl"':it,u_g_dig_stion in a lowercompartment), a trickling filter.and a final clarif_i_i_, a"lbld_tio'n'(approximately 50
, , +A t :,._..t+,• +;::.!_+ , ', 0 ,

percent) of the final clarified effluent is recy_4_!,'t_-.t_e:,.tr_c:_10ngfilter. Sludge that

final clarlfler is pumped back,S9 tFi_e..nlet'_f the Imhofftank, where it +

collects in the :;_._ '_tbi_n ,!Iis again separated by sedimentation_:_,h_ _rJ_ated by digestion, Clarified _
".i 4,,., '_;/!_

effluent that is not recycled is aplsli'@d.tei"{:),od 'filters (total of eight). The filtrate

flows to the chlorine contact':i,£haml_e'i'_an'd therl discharges to Sawmill Creek

through NPDESOutfall 001. Sludg'e_frorff.the digestion compartmentof the Imhoff

tanks is pumped to slud:g,e drying be'_ at a frequency of approximately once per
' m

year, Filtrate from,.t,h,]edr yibg ' b,e_._'flows to the flume and commJnuter chamber.

Naturally dewate.f'_d"sluclge"i_+.r,e'moved from the drying beds approximately once

per year and.js, di's-p'_,@d,,ei{:'inthe 800 Area Landfill. The annual volume of this
.,' , , +, ,, °,' i o

sludge is ap_Pfo_imatel_._ cubic yards.
",_ "l ,°

The",'.l-_b._ato'r;_'..wastewater treatment plant has an average flow rate of

ap'pr.i3x[m'ately400,000gpd. The main operating goals of this plant are to remove
• +_

coarse..,s'6reenings, adj'._'_: and equalize acid wastes, disinfect small quantities of

organic _atter, prevent the discharge of radioactivity above permissible levels, and
_

provide for treatment of wastewater activity above permissible limits. Unit

processes include flow measurement, screening, automatic pH adjustment (if

required), settling/retention tanks, and an equalization pond. First the flow rate is

measured at a parabolic flume. The pH is then monitored, and lime is automatically

added if necessary, to neutralize acidic wastewater.

i

3-60



: 3-61



The wastewater then flows to one of six holding (or retentlon) tanks that each have

a capacity of 69,000 gallons, After one tank is full, the water is checked for

radioactivity, solids are allowed to settle, the flow is diverted to the rlext tank and, if

the radiation level is below permissible limits (Table 3_13), the water is pumped to

the equalization pond, However, if the radioactivity irl a holding tank is above

permissible limits, the wastewater is passed through ion exchange columns and -

then rechecked for radioactivity before it is released to the equalizatio_r_ pond, This
has occurred only once in at least 20 years, The equalization pond dischar'gesto the

same chlorine contact tank that serves the sanitary waste_ _ :,r_.trea_rO'entplant,
• ', ', _,

The cor_bined sanitary and laboratory treatment pla,-,...ef"fl_ents "a_;_ then

discharged through an underground pipe to Sawmill Creek v,a,,_,3.C).utfall 001,

Wastewater from regeneration of the ion excha_, e cc_.[_pqns._r,the ion exchange

restn is trucked to Building 306 (Waste Manac_,eme,[l_t;.me,O,!.,Ope,_tions) for treatment or
disposal. Solids that settle in the holding tanl_;:;)_r_l_U"_,;ed"to the laboratory waste
sludge drying beds. The filtrate flows to_i_,10err4e.terlng and screening chamber.

Naturally dewatered sludge is handle;.c!!_,r_s_r:_;Iro.w-levelradioactive waste and is

shipped to the IdahoNatioi_alEn.g ''_'.......' .........'.....' 'in_e_l;_ E_a.,boratory(INEL) for disposal

In addition to the sanitary and"iil!_lbor'_ory wastewater treatment plants, the

' following items contrib6{e,.to the c,orliti'_ol-""of water pollution at ANL: management

controls for hazar#,_s" r:h'_erJai_'';'handling, a Spill Prevention, Control, and
O ,,,','i, '"::i:i', _," , ,C unter,neasuresi(BPC_:_:Plan,'f, he small equalization/settling pond near the Central

Boiler Hou. e,and the, ean_l'iwater treatment sludge ponds

Manag,e.meh_i_'_rf_r_s and procedures for the handling and disposal of hazardous

mat_,r[a'l's'_and':_a'zardouswaste generated at ANL are discussed in Section 4,1,1,
_ v E

,.. _,

ANL hasi'a_nSPCCPlan for oil and hazardous materials. The SPCCPlan contains ANL

policy on spills and responsibilities of ANL personnel, The plan contains a spill

er_ergency plan, spill control procedures, ANL phone contacts for spill emergencies,

government contacts for reporting and/or' emergency response in spill incidents, =

and off-site spill control resources, The SPCC P!._n also describes areas where a

reasonable potential for a spill exists and the containment measures at these areas,

E

3-62



, _mlhJ_,,',,,'_',d,

TABLE 3-13

LABORATORY WASTEWATER TREATMENT PLANT MAXIMUM
PERMISSIBLELIMITS FOR DISCHARGE, ARGONNE NATIONAL LABORATORY

IIIINII __ MI J 7 ................ I I L -- i ii i i i III L _ I I I IIII .......

Activity (dpm/mL) Disposition
Ii I I Iii "-- I'1111 II' I' Ill' -- I L -- J_ IIII I II --lllrlll _ IIIILIII I III _ -+-

Gross count (alpha plus beta) >125 Hold for processing
_ _ . li J III +_ + III I mit.... II I I II I IIIIll I I I III I IIIIII Ilmlll .....

Gross count < 125, but >5
iiiii i ii - i ill I i_ ............. " ..... ---- -_--

= - Str0"nl:ium-90 > 2 and/or allJha ;1 Hold for processinTA
Strontium-90 '< 2' and alpha < 1 Disctnarge ! '+''_''4+" +l

- G ............ Ph-' ........ + ' Discha "_'"",ross count<Sandal a<l rge ..... ,, ,...... 'q _.l
i i i i iiii i iii iii [ ii i _' i,i;._ _t ii ii L_ i

,, ;' .i ..... _, i,+i,' ," ',,I

Source: ANL Site Waste Management Plan, February 198'7:',..,,',..".,....,,,

Note: These limits are used to determine if wastewa}_:,t,¢an be,d,lscharged
to Sawmil Creek Lira ts in Table 3-12, which are hi'_j!_,e'_/'_'r,eui_d to
determine ,f basement retent0on tank wastew1_t:t,er ca_,_berill, charged to

-1 +=!i_i i

the laboratory sewer system. ,_+"I,_,,I"+;+i+',i'"_,'"' _"
' i ii !_ii''I'+_ _ I

++l'iii,!n "J_II_,, '"

i +'!!'i. '"i !_,, "
+ h ,_',i,. _+ ','4.

,;,, _ _+_n], 'i • .ii

-- '+ _ ,_i! ] ,;j _' .

s ° ° ''_" ii" ;;ia' _ + , i %'

i 1° _V'

% io

+'ii "Itl!'J,

,_, 'i. _1 +,,' ,=,i_'
+_' 4 _p ", 'i'_, +*' *',"

+r_:i+l* ''l i 1,fl' il_i*
- .' 'i' r I ,

°_ #. ,1/ "
'. .' l°i +ts".'q,+

+ + 4", m + , °
.+ ,,,

,.i" - + i .'
.+ +,: '+. +, !+ ,,,, l

+++?+! ,+,+i,,' i"" ' ' ' '
J i"l' • a ,. . ++

°'+ .i , :q+ '.'

u,' ,' :; ; +,,,:1: ,++. I
' ' P m + r + _ " l+ +l + + ++l+ :'_+

, "+ ,.ni j_,
'iH' PI

_1' * + ",;+ _+1"iI
l i i,+ ' ',

i i i,<i li i+ 4' _,ll'"

",. ',o +,+ ;X'
'+ '+, i"

'y o+
, s

+ ,

'+i I'+i,
"+,+

3-63



The small equalization/settling pond located at the Central Boiler House area

receives Influent wastewater from the following sources',

• Runoff from the boiler house area

• Demlnerallzer blowdown from the boiler house(Building 108)

• Pressurefilter backwash from the water treatment plant (Building 129)
• Runoff from the coal storage pile

The effluent from thls pond discharges to the sanitary sewer sys,te,,_,,,:The pond

.,1;!_!T_I. :ii;'.,,
'l !_i"*J_' , ,,

%!_,I, ,_ i'4_. I , e
ill ' :ir_ li, 1 _!! il

The canal water treatment plant sludge ponds rec_ve s_{_:s[U4;Ige from the canal

water treatment plant clariflers, This sludge s alt_'_edr,_,,{5:further,,,,,,concentrate in

eventually flows into Sawmill (reek (NPDE_U_._tf_I#.06),.,,,._,_, ,_,_;_,,,The pond servesto reduce

the suspended solids concentration of tt_!_r!l_.on'SJi_at_'thatdischarges to the creek,
'i'j/i;i;q't,1_i!t__l!i!_. '

3 3 2 3 Water Treatment Svst_i" L,_!.,,I_ I_I_ _ .......... _4_. °i' _._

' '
Pi:,:.!4blewater for dome_[_,_ fire proration, and laboratory user, is treated at the

water treatment plant_:<Buil_i_iog,.,_!_,_).Influent water is provided by four on-site
,rtii!d ,:_!_,_,,' .'

wells approximateJ:y!':_004,eetd_i_# that can each produce 333,500 gpd, There is also
, ,; ; :iii,_' ,_,_

a deeper well,,,,_:Cl,,600_{,_.., _..d,_@t_),,,_:,,at ANL, but the water level of the dee per aqulfer has
fallen belo,_,tHe:,_uml:i',_,¢reen,and therefore the well can no longer be used, Well
water is pu__',_l_)_wo aeration tanks used to aerate'the raw water to convert

, ,_. ',i!, r_,

diss.o¢_e'd'.,i![on'_i:_!_insolublehydrated iron oxides and to remove dissolved carbon

dio_l@e,,i".,._heseopen-top, outdoor aeration tanks are close to the Central Boiler
House:",.iT,h,ere is a possibility that emissions of particulate matter (flyash, spent
scrubber '{orbent, etc.) from the boiler house could enter the aeration tanks as

suspended solids, Liquid sodium hydroxide is added to the aeration tank effluent,

and the water is pumped through eight pressure filters for iron removal, Filtering

also removes other suspended solids, Pressure filter backwash water flows to the

small equalization/settling pond located between the Lime Sludge Pond and the
boiler house,

3-64



A portion (volume dependent on hardness) of the aerated, filtered water then flows

_ to four ion exchange softeners used to remove hardness, The softened water is

then blended 'with aerated, filtered water to obtain water with the desired

hardness, The blended water is then chlorinated and pumped to tile distribution

systems, Tile average flow rate of tile plant is 1 mgd, Wastewater generated

during the regeneration of the ion exchange water softeners flows to the
,!

laboratory sewer system, ,,
t II

4

is treated at the canal water treatmeti;C"l_la'_',(BuildingWater for cooling purposes

583), The water is pumped approximately 1 mile from a,.,_u'mp'i:statlo'il_,bn the

: Chicago Sanitary and Ship Canal to reactlvator tanks used,,--_f°r'_:_ie_r_c:_[:a.dditi°nand

clarification, Current treatment involves adding alum a_';!_,#oly'_i_'r, (Nalco 7109)to

_ remove turbidity from the canal water. Treatmen_._lsin_:iii_'_.a'n,d alum was used at
one time, but has been discontinued, The treated'_ia.ter i'_,,_'{qorinated and f ows to

a ground-level storage tank, The water is th°_Q_u._Q t'_"an'" _" elevated tank that

distribution system, A corrosiq,n'in°i_Lbi'_'_r..(Na'i_co7317) is added when thefeeds the

water is pumped to the elevated tank,'!: _',.he'_y,,cH'F6rine dose is applied once per

_ -

- week to destr_,y biofouling growth:i_'_l;!_*'_'_be"l_'resent in the distribution system,
, ,' ', ',. !.,.... i_ ",_" ,

The nonpotable canal water dlst_'ibutro, n,,system is completely separate from other

water-related utilities and serves"t'he ')6'0 and 300 Areas at ANl... Additional

corrosion inhibitors and t_i,o.c,.ides(e:.g,,"r_lorine) may be added to individual cooling
'4, ' q ,' j_

towers at their respe_'_e buJ|4[ngs:' The average flow rate in the system is 100,000

gpd, Thisincreas_'it£,,3_O,OO_'._j'pdinthe summerwhen coolingwater demand is

higher, Slud_e,fro'rn';.{he"_eactivatortanks flows to one of two holding ponds,
i I _ I _ II I I I 4 i q

- located ap,p_Bxi_atel_;':2j3(J'feet south of Building 583 in the 300 Area (Figure 2-2).

i, _4' , ', 1

= 3,3.,3,,' : :Envl_mmental Monitoring Program

The sai_i_[jng., phase of the environmental monitoring at ANL is depicted in Table 3-
14. Personnel fror_ various departments are responsible for the acquisition of

samples. Samples from effluent or discharge points in the wastewater treatment_

plant (Building 570/575), Central Boiler House (Building 108), and waCer treatment-

plant (Building 129) are collected by Utility Services Department personnel,

- Personnel from the Industrial Hygiene Chemical Laboratory (IHCL), Department of

- Occupational Health and Safety (OHS), collect samples from NPDES Outfalls 003

3-65



TABLE3-14

SAMPLINGPERSONNELAND METHODOLOGYFORTHE ENVIRONMENTAL
MONITORING PROGRAMAT ANL

........... J_ ....... ii ,,,.. i _li i i i i. i

2

Bldg Bldg Bldg Bidg .Blclg Life- Area SamplingSample Point 570 108 200 129 306
Guards BM N4ethodUS US OHS US WMO

III IIII III IIIIIIIII I II II I III I I ' II I I I ..... lull __
NPDES00lA • Grab

NPDES0'0'I'B' .............. '......... ' ...... "' :i'i " ' -• rne
,,t

rop,,ort!,onal-- --- R , IIIII I .......... __j_ II I III II II ' I I'---

NPDES001 • ,,',,, '_ _ Grab
--- " I I I Illll ' II I II II . I L ! |'_"'"I: :'_';_ii, IIIJJ I .

NPDES002, • .......... ;,,, "',, "',.,.Grab-- •....... I ,, . ,;-_,,
.-- ._.

NPDES003 • " -_ab
............. . LIHf" " IIIEtlI ,ml _i I I _

NPDES004 • "'i:''i'. ,'! _ ",,, Grab
,,, , - , ,,. ,, ,_. , L"!ii' '_ k_''*, _ '.,'d

E'S * "%' ' " " -NPD 005 • N,",!_' ,'' Grab
IIII - - ' .......... I-- Ii 'JlL_'I / I "t "!_" II I

NPDES006 • '_'_ilr,';;:;:".,, ",'", ,,,: ,,. Grab -
t I 'ilillli -- -- i i i -- i " Jl_ ,J't" W[J! ......

NPDES007 • ,F,,, 'Fr_,'_,' ,_," ' -
_,irn, i, ,l![ ,, Grab- " - - ' '.... ..... ' ...._.'i:iiiii, _i _

NPDES008 • " '",J'. i;','°_,!fi_t,._,___,.... uiqt, , ,. Grab_., -- . ii iii , ..........

"r'_'#:l' rU!!li'!_'n!';ltl' G ra b -NPDES009 _ e.l_n_ _,;;,,,_"'"'_';_iiili'_,---- iiiiiii i I .... i ii i . . q_;iLlJ

Landfill Wells ,_,,t "_F!_L_,.'_i;J'r,_,_"_ '- Grab_................ ,,, ._.

Sawmill Creek tr_'_' - ',_, _*_' -,,!ii_tr_, ,'_;_,, Time
'_"!'_;%1, NI'I!,

,O!.... _"'"_"' '"' Proportional
iiiii I' iii -- iiii i li L -- _ J III IIII

DesPlaines River ,I _I,,. ,_,)!]t._..,_ Grab
C I I II II -- IIII II I I II _

Wastewater Treatment Plant ii ";i:i"i;_' %'_' Proportional........................ iii .................

Retention Tanks ,,, '_!': " • Grab;- ........ 'li' ',;*1..... 'q'
Raw-water Well ,''' [:' ;'.") __ , i _]: i_ ' ' -. ,.,+,' • Grab
Treated-Domestic _@(er ._,. %'i'i.", •

, "_ , ,t_[!,/_' i I ,i ii i i iiii i I

Central Bo,ler House I_!_l_ , "_" • Grab
• • _.,,_,.-._- ' :'ra ' _ ' , 'til :

,,iii,, (:;_k , , I IoLJCentral B_(_[Ho_e '"' '"' '...... --'- -..- . . _;t!_,.,,,d!,)_l._,,,.',. Grab
Lono_nsaT.e','i't_,::L,k''";,_UU_j_","
__ • .,_ _:t. %:;,i,r .... IIIIll ! I I li li I I

r,+?,; e ,7:_ l;'!lH ( i iiii JL li

swii'_min9Poor,,:'_,., • Grab
_ ' q, , , , ';:, . *_'_**' ,,, ,,..... ,,,

r4[tt<iPl/_:]_ounta ins • GrabI II "-D_ li _. imll i

Lab{'e_e.ge _ Grabii )li ii i ii ill it

Suspect'_ste Tanks • Grab
---- ii i . .' - ' ..... iiii . ii iiiii

Acid Waste Tanks • Grab -
-- '........... --- '..... ml, m nim --, I iii II I

site A/Plot M ® Grab
-- iiii i iiiiiii - - i ii .....

US. Utility Service Personnel
OHS- Occupational Health and Safety
,lM•. Waste Management Operations Personnel
BM. Building Maintenance Personnel
ANL- Program

3-66



through 00g, Sawmill Creek, and the Des Plalnes River, Samples from NPDES

Outfalls 00!, 00lA, and 001B from the wastewater treatment plant are collected by

plant i;)ersonnel, Acid tanks and suspect waste tanks are sampled by Waste

Management Operations (WMO) personnel fror_ Building 306, Samples from the

retention tanks on the service floors In various buildings are collected by the

appropriate Building Maintenance personnel,

Collection and validation of environmental samples by OHS pe#_sonnel are

- delineated in Industrial Hygiene Operating Procedure IHCL-001, "W,at._'r Sampling